Francais:
Attention - Suivez la séquence d'instructions d'assemblage comme vous

pouvez voir sur les photos.

Protection de moteur en DTC et kit de composants.

* Photo A: Retirez le collier de serrage du tuyau d'échappement.

* Photo B: Appliquer I'item N°8 (Reinforcement Hard Link — x1) avec les items
Ne1 (Vis — x2) et N°5 (Ecrou de Bride Hexagonale — x2).

* Photo C: Appliquer la protection sur la moto avec les items N°4 (Vis — x1) and
N°7 (Douille Alluminum — x1). (Attention - Appliquer le vis (M6x45) a gauche
et sur la photo, pour faciliter le montage)

* Photo D: Appliquer les items N°3 (Vis — x1) et N°7 (Douille Aluminum — x1)
dans le c6té droit, comme la photo.

* Photo E: Appliquer les items N°2 (Vis — x2) and N°6 (Douille Aluminum — x2)
sur la partie arriere de la protection.

* Photo F: Serrer toutes les vis.

Portugués:

Atencéo — Siga a sequéncia de instru¢cdo de montagem que pode ver nas
fotos.

Protecdo de motor em DTC e kit de componentes.

* Foto A: Remover fixag&do do tubo de escape.

* Foto B: Aplicar o item N°8 (Reforgo Hard Link — x2) com os itens N°1
(Parafuso — x2) e N°5 (Porca c. FA — x2).

* Foto C: Aplicar prote¢do na moto com os itens N°4 (Parafuso — x1) e N°7
(Casquilho Aluminio — x1). (Atencé&o — Aplicar parafuso (M6x45) no lado
esquerdo, como na foto para facilitar a montagem).

* Foto D: Aplicar os itens N°3 (Parafuso — x1) e N°7 (Casquilho Aluminio — x1)
no lado direito como na foto.

* Foto E: Aplicar os itens N°2 (Parafuso — x2) e N°6 (Casquilho Aluminio — x2)
na parte de tras da protecao.

e Foto F: Apertar todos os parafusos.

CROSSPRO

Managoment

Systeen
A 150 90012018 PROTECTIOnN PaRATS
TUVRheinland

B sowerivie

CROSSPRO

DTC HARD EC ENGINE
and

LINK GUARD
Ref.: 2CP2250191

WWW.Crosspro.pt



ASSEMBLY SEQUENCE / INSTRUCAO DE MONTAGEM

f_ii_’f;\
4mm sz

8/10mm

am=—e O

DTC HARD EC ENGINE and LINK GUARD

d

CROSSPRO

8 Reforco Hard Link / Reinforcement Hard Link Ne3 1
7 Casquilho Aluminio / Aluminum Bushing B20X@9x15mm 2
6 Casquilho Aluminio / Aluminum Bushing P20x@9x10mm 2
5 Porca c. FA / Nut With Washer False M6 - DIN 6923 2
4 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False |M6x45 - ISO 7380 1
3 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False  |M6x40 - ISO 7380 1
2 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False  |M6x30 - ISO 7380 2
1 Paraf. Cabega Redonda Sext. Int. c. FA / Screw Round Head With Washer False |M6x12 - ISO 7380 2
ITEM N2:|COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION): |QUANT.:

ACESSORIOS (ACESSORIES)

English:

Attention — Follow the assembly instruction sequence has you can see in the
photos.

DTC engine protection part and kit of components.

* Photo A: Remove exhaust pipe clamp.

* Photo B: Apply item N°8 (Reinforcement Hard Link — x1) with items N°1 (Screw — x2)
and N°5 (Hexagon Flange Nut — x2).

* Photo C: Apply protection on the motorcycle with items N°4 (Screw — x1) and N°7
(Aluminum Bushing — x1). (Attention apply screw (M6x45) on the left side like in the
photo, to facilitate assembly)

* Photo D: Apply items N°3 (Screw — x1) and N°7 (Aluminum Bushing — x1) in the right
side, see photo.

* Photo E: Apply items N°2 (Screw — x2) and N°6 (Aluminum Bushing — x2) on the rear
part of the protection.

* Photo F: Tight all screws.

1D.022.02

DATE: 29/03/2021




